FLOOR FEEDER SCALE SYSTEM AND COMPONENTS

Page 66 10/89 25

400 Pound Wfighing Hopper Components

Description

Kk 5B6-WEIGHING DEVICE includes:

Short Hanging Bracket, LH
Short Hanging Bracket, RH
Hair Pin Cotter

Clevis Pin

Stationary Bar Bracket
Housing Hanging Bracket, LH
Housing Hanging Bracket, RH
Convenience Qutlet

Strain Reliever

Cord Assembly

Switch Bracket Assembly
Switch Insulator

Actuator Switch

4-40 x 5/8 Rd. Hd. M.S.
4-40 Hex Nut

Reluy

Indicator Decal

Extension Spring

Adj. Rod & Pointer Assembly
Crank Weldment

Mechanism Housing

Cover Assembly

Part Mo,

L2

e~ W

#4528 400 POUND HOPPER includes:

/L Description

(-t;e} BEAM SCALES includes:

—

Beam Scales
Hair Pin Cotter
Pivot Bar
Clevis Pin
Pivot Beam
Stationary Beam

26

2

28
29
30
31
32
33
34

Hopg 2r Side, Plain (6 used)
Hoppe: Side, Switch Mt'g.
Hopper Hanging Bracket (4 used)
Hopper Ledge

Boot Rail (4 used)

Hopper Cover

1,/4-20 Wing Nut

-Top Plate Weldment

Chain Assembly (4 used)
Cable Assembly (2 used)
Pulley Assembly (3 used)
Cable Clamp (5 used)
Winch

Part No.




i

FLOOR FEEDER SCALE SYSTEM AND COMPONENTS |_

"WM'" Weigh System Bin Scale Assembly

(Manufactured prior to 1982)

S ®
Key Description Part No. . Key Description " Part No.
1 Left Main Lever Assembly 5895 6  Shackl L5
Epring Pin, 3/16x1/2" 585+ 7 Loag Lzop S8HE
"Load Pivot -5898 B Ttan St
Setscrew, 3/8-16x3/4" 5888 Bearg:;rse O Rally .53;9%
Fulcrum Pivot 5887 ! Spring Pin, 5/16x1i" 5868
2 Right Main Lever Assembly -5892 9  Main Stand, Lower 5886
Spring Pin, 3/16x1/2" SRS . 10 Bearing Black Assembly -5885-
Load Pivot 5896 Bearing -5885-
Setscrew, 3/8-16x3/4" 5868 Setscrew, 3/B-16x1/2" 454
Fulerum Pivet 5887 11 Main Stand, Upper -5884-
3  Steelyard Rod S868- 12%** Anchor Bolt, 1/2x2-3/4" 5805
4 Tip Loop 878 13** Safety Chain Assembly —_—
5 Transverse Lever Assembly 5883 Common Coil Chain, 3/16" 5794
Setscrew, 1/4-20x1/2" 5882 Chain Bracket 5792
Fulgrum Pivot S86+ Bolt, 3/8-16x3/4" 2182
Spring Pin, 3/16x5/8" 5886- Nut, 3/B-16 1549
l]_.ci:adplf‘xvgt 5849 14** Flat Washer, 9/16" 3482
p Pivo S8+7- 15%* Hx. Hd. Bolt.l - -
Spring Pin, 1/8x1/2" 2960-2 5 BRI k3
3 : *5880-Scales (Pounds) includes $894~Bin Scales
. and 5855 Weighbeam Assembly
*#Packed with 5790 Beam Box Assembly 5836 Scales ?Kgs.) includes $894- Bin Scales
and 5856- Weighbeam Assembly
L] -
Bin Weigh Scale Assembly
(Manufactured from 1982 to Present)
Winslow
ltem Description Part No,
1 Lower Main Stand 7A
2 Upper Main Stand Assembly 9A
3 Left Main Lever Assembly 1AL
4 Right Main Lever Assembly 1AL
5 Steelyard Rod 25
6 Tip Loop 15
7 Transvers Lever Assembly 10A
8 Shackle 19
9 Load Loop 18
10  Transverse Stand Assembly 21A

To order these components or complete Bin Weigh ScaleAs-
sembly contact:
Winslow Scale Company

25! & Haythorne, P.O. Box 1523

TerraHaute, Indiana 47808
Phone: 812/466-5265




FLOOR FEEDER SCALE SYSTEM AND COMPONENTS

5970 Weigh-Matic Beam Box Assembly Winslow
(Manufactured from 1976 to Present) ltem  Description Part No,

1 Case Weldment 5797
2 10-24 P.M. Nut 135
3 Qver-Center Clamp 2636
4 10-24x3/8" Rd Hd. M.S. 1553
] 4-40 Hex Nut 3511
6 Trig Loop 7472
7 Proximity Sensor 5788
8 4-40x5/8" Rd. Hd. M.S. 3510
9 Handy Box Cover —678%
10 Momentary Switch 5785
11 7/8" Bushing 3326
12  Handy Box 1145
13  Romex Connector 1317
14  Magnetic Actuator 5789
15  4-40x3/8" Rd. Hd. M.S. 4143-2
16 10-24x3/8" Tr. Hd. M.S. 501
17  Cover Weldment 5799
18  Leg Support 5924
19 Leg 5793
20* Weighbeam Assembly Winslow Part
21 3/8-16x3/4" Bolt 2182
22  3/8-16 Nut 1549
23  Pivot Bracket 5803
24  1/2x2-3/4" Anchor Bolt 5805
25  Channel 7589

*To order the complete Weighbeam Assembly contact:
Winslow Scale Company
25 & Haythorne, P.O, Box 1523
TerraHaute, Indiana 47808
Phone: 812/466-5265

Weighbeam Assembly
(Manufactured from 1976 to Present)

g
3

Description

Bearing
Pivot
Loop Assembly
Poise Stop Pin
Back Balance Assembly
Pivot
1/4-20x3/8" Setscrew
3/16x1" Pin
Poise

0  Weighbeam

1 Face Plate

g WM AT

10

-t DD~ OO A WD =

To order these components or complete Weighbeam As-
sembly contact: :
Winslow Scale Company

25! & Haythorne, P.O. Box 1523
TerraHaute, Indiana 47808
Phone: 812/466-5265

Page 68 10/89




FLOOR FEEDER SCALE SYSTEM AND COMPONENTS

= =
OV O~ S W h

6563 Weigh-Matic Bin Cover Kit--Model 75

(Manufactured prior to 1982)

Description

Cover.

Lid

1/4-20x1/2" Wing Hd. Screw
5/16-18 Hex Lock Nut
5/16-18x1/2" Hx.Hd.Machine Screw
5/16-18x1% Hx. Hd. Machine Screw
Tube Anchor

Tube Clamp

5/16-18 Hex Lock Nut

Spange Tubing

Driver Assembly

1/4-20x23" Soc.Hd. Cap Screw
1/4-20x7/8" Soc. Hd. Cap Screw
Anchor Block

Driver Body

1/4-20 Lock Nut

Tube Insert

Part Noi

5901
5927
3720
2148. |
1839

2445
6518
6515

2148 |
3928
5269 .

5083-5
5083-3
5270
5267
1269
6524

Page 69 2/90



FLOOR FEEDER SCALE SYSTEM AND COMPONENTS

6563 Weigh-Matic Bin Cover Kit--Model 75

(Manufactured from 1982 to Present)

25806 Weigh-Matic Bin Cover Kit--Model 90
(Manufactured from 1989 to Present)

Item Description Part No. Part No.
1 Cover Assembly (includes clamps) 7690 7690
2 Lid Assembly 7689 7689
3 10-32 P.M. Nut 135
4 5/16-18 Hex Lock Nut 2148 2148
5 5/16-18x1/2" Hex Head M.S. 1839 1839
6 5/16-18x1-1/2" Hex Head M.S. 2H40- 2449
7 Tube Anchor 6518 5069
8 Tube Clamp 6515 6721
9 5/16-18 Hex Lock Nut 2148 2148
10  Sponge Tubing 5928 5928
11 Driver Assembly 6861 6862
12  5/16-18x2-1/4" Soc. Hd. Cap Screw  6850-4 6850-4
13  5/16-18x1/2" Soc. Hd. Cap Screw 6850-3 6850-3
14  Anchor Clamp 7703 7703
15  Driver Weldment " 7704 7706
16  Over-Center Clamp 2536 2536
17  Tube Insert 6524 “---
18  10-24x3/8" Rd. Hd. M.S. 1553 1553

NOTES

The Model 75 Weigh System ( Power Unit, Elbows, PVC Tubes, 30 Degree Boot
Assembly, auger, and Beam Box) may be ordered under Part no. 25775.

The Model 90 Weigh System ( Power Unit, Elbows, PVC Tubes, 30 Degree Boot
Assembly, 25’ auger, and Beam Box) may be ordered under Part no, 25805.

Page 70 10/89




|'I FLOOR FEEDER SCALE SYSTEM AND COMPONENTS H |

5978 Scale Template

KEY DESCRIPTION PART NO.
1 Side Plate 5988
2 Rear Plate 5984
3 Center Plate 5989
4 Side Plate 5988
5 5/16" Hex Nut 4412-1
6 505" X 5/8% Anlt 2145
7 Front Plate 5987
8 Connector Plate 5985
9 Beam Box Leg Plate 5986

10 Connector Plate 5985

17 1/2" Hex Nut 2042

12  1/2" X 1" Bolt ' 4415-1

Page 71 2/90



